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FIG 001 BUCKET 2019/08

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
0011001 |88104001001GB |LOADER BUCKET COMP 1
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FIG 004  MOUNTING FRAME ASSEMBLY | p1 |YearMorn]

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
002 ] 001188101001001GB | MOUNTING FRAME COMP, LH 1

002 | 002 |88101002001GB | MOUNTING FRAME COMP, RH 1

002|003 88101006201GB | BRACKET COMP, GRILL GUARD 1

002 004 |V2014612030 BOLT, HEX M12X30 4

002 005 |Vv4011600120 WASHER , SPRING M12 4

002 006 | V2014614040 BOLT, HEX M14X40 8 < Accessory >
002 007 | V2014614050 BOLT, HEX M14X50 2

002 008 | V4011600140 WASHER , SPRING M14 10
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FIG 004 BOOM ASSEMBLY py | Year/Month

2019/08
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
003001 |81602002000SR  |BOOM COMP 1
003 002 {88102003600 PIN ASSY @25X90 4
003 003 |V2014610055 BOLT , HEX M10X55 4
003 004 {85402003130 U NUT(M10) M10 4
003 005 {81002003400 PIN ASSY @25X101 4
003 006 {81202000150 BOLT, CUP HEAD M10X30 4 < Accessory >
003 007 {85402003130 UNUT(M10) M10 4
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FIG 00 POST ASSEMBLY P1 | o19/08

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
004 | 001 {88102001000SR  |POST COMP, LH 1

004|002 |88102001101SR  |POST COMP,RH 1

004 | 003 {86002003503 PIN ASSY B25X112 4

004 | 004 {85102003302 PIN ASSY , HANDLE 2 < Accessory >
004 | 005 |14215020020 PIN ASSY, LINK 2

004 | 006 [V2014610055 BOLT , HEX M10X55 4

004 | 007 |85402003130 UNUT(M10) M10 4
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FIG 00§ STAND P1 2019/08

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
005|001 {87502004151SR | STAND, LH 38X9.0T 1

005 002 [87502004161SR | STAND, RH 38X9.0T 1

005 | 003 (V2014612040 BOLT , HEX M12 2

005 | 004 [V4111600120 PLAIN WASHER M12 4

005 005 |80702000170 UNUT(M12) M12 2

005 006 {84551006230 PIN, GRILL GUARD @12X28 2

005 | 007 {13059310030 HAIR PIN 2.3 2
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FIG 006 LOADER VALVE P11 5010/08

KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE| REMARKS
006 [ 001 (81603005004 VALVE ASSY, JOYSTICK 1

006 | 002 180102109110 UNION , PF3/8 4

006 | 003 |87503005030 ELBOW , PF3/8 2

006 [ 004 (87503005040 ELBOW , PF3/8 - PT3/8 4

006 | 005 (16495301000 COUPLER PT3/8 4

006 | 006 [V2173608070 BOLT, HEX M8X70 3

006 | 007 |87501007101GB | PLATE COMP, VALVE 1

006 | 008 [V4111600080 WASHER , PLAIN M8 3 < Accessory >
006 | 009 | V3043600080 NUT , HEX M8 3

006 ] 010 [V2014612040 BOLT, HEX M12X40 2

006|011 V4011600120 WASHER , SPRING M12 2

006|012]88103009231 HYD HOSE, 740/90° PF1/4-90° 1

006|013 (88103009221 HYD HOSE, 880/90° PF1/4-90° 1

006|014 188103009211 HYD HOSE, 920/90° PF1/4-90° 1

006 | 015]85703000450 COVER, HOSE L=300 1

006 | 016 (80105030300 UNION , PF3/8-PF1/4 3

006|017 188103005000 VALVE SUB ASSY 1 1~5,16
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FIG 007 HYDRAULIC PIPING ASSEMBLY | P1 Ym“
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE REMARKS
0071]001(88103001001GB |BUCKET CYLINDER 2

0071002 |88103003000GB |BOOM CYLINDER 2

007|003 188103009010SR |COVER A,HOSE 23T 1

0071004 188103009020SR |COVER B, HOSE 2.3T 2

007 | 005188103009030SR |COVER C,HOSE 23T 1

007 ] 006 |V2183608030 BOLT , HEX M8X30 5

0071007 {88103009050 CONNECTOR ,PF1/4 PF1/4 4

0071008 (88103009411 HYD HOSE, 1110/90° PF1/4-90° 1

0071009 (88103009421 HYD HOSE , 1530/90° PF1/4-90° 1
0071010188103009431 HYD HOSE , 950/90° PF1/4-90° 1

0071011 (88103009441 HYD HOSE , 990/90° PF1/4-90° 1

0071012 (88103009451 HYD HOSE , 870/90° PF1/4-90° 1
0071]013(88103009461 HYD HOSE , 450/90° PF1/4-90° 1

0071014 (88103009471 HYD HOSE , 350/90° PF1/4-90° 1
0071015(88103009480 HYD HOSE , 520/90° PF1/4-90° 1

0071016 (88103009490 HOSE ASSY , 1680/90°-PT3/8 F1/4-90°-PT3/ 4

0071017 (88103009090 COVER ,HOSE 1300 L=1300 1

0071018 V7740010601 NIPPLE PT3/8 4
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Cancer and Reproductive Harm
WnPESWarnings cagov

Crushing Hazard
Stay away from under ift ams and
bucket! 1
1. Do not stand or work under a
raised loader.
2. Support bucket and lft amms
bbefore working under the loader.
3. Lower the loader to the ground
before leaving seat.
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FIG 00 DECAL P1 2019/08
KEY NO. PART NO. DESCRIPSTION SPEC. QTY. |EFFECTIVE DATE, REMARKS
008 | 001 (19129041130 LABEL, TYM 0.05T 2

008 002 |85405000070 PLATE , NAME 0.5T 1

008 003 [85405000061 LABEL, WARNING(NOTE) 0.05T 1

008 004 [85405000051 LABEL, WARNING(OPERATION) 0.05T 1

008 005 [85405000041 LABEL, WARNING(CRUSH) 0.05T 1

008 006 85405000081 LABEL, WARNING(NO TOWING) 0.05T 1

008 007 {87505000030 LABEL, LEVEL 0.05T 1

008 008 |88125000010 LABEL, ORNAMENT(TX22H) 0.05T 2

008 | 009 (11449100030 LABEL, CALIFORNIA P65 01T 1
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